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Tubbs de Acero de México, S.A.
Carr. Mty-taredo Km 24.2

Apartado Postal 43

{Seamless Fittings according to ASTM A 234-97, A 234-05a, NACE MR 01.75-2003
Conform to ASME Il Ed. 2001 ASME SA-234, Grade WPB

ASME B 16.9 - 2003 and ASME B 16.28 - 1994

Numero: Pagina/Page: (65550} C. de Flores, N.L. Méx,
CERTIFICADO DE CALIDAD Number; (52) 81 8305 9600 tel
INSPECTION CERTIFICATE e BE (52) 81 B305 9620 fax
( DIN EN 10204:2004E -1SO 10474 3.1.B)
Vendido a: PLESA ANAHUAC Y CIA. S.A. DE C.V. Pedido del Cliente No; 2067 Lista de Empaque: 8629 Fecha/Date:
Sold to: Customers Order No: Packing List: 7 de Noviembre de 2006
Especificaciones y Grados / Standard or Specification and Steel Grade Dimensiones y tolerancias / Dimension and tolerances Factural/invoice:

Bocas / Ends
Biselado / Bevelled ends

DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION

PRUEBAS MECANICAS / MECHANICAL TEST

PRUEBA DE IMPACTO 0°C / IMPACT TEST 0°C

ART. COLADA ANTIDAD ESF. CEDENCIA ESF. RUPTURA LONG. DUREZA DIMEN 4 PROMEDIO
e A Aot mc%.d? DESCRIPCION / DESCRIPTION YIELD w_,_ww_vmzmq: qmzw__.”” %%mmzqu wgm,m z»memmw m»hw_..mw%nﬂma s ; omsm Law_mm Jmm%m
1 546693 528 CODO 3 X 90° R.L. CED-STD 324 480 36 112
2 T29864 20 CODO & X 45° CED-XS 314 467 37 91
3 T29389 100 CODO 6 X 90° R.L. CED-STD. 328 468 35 122
s 1268070 100 CODO 6 X 90° R.L. CED-STD. 281 459 29 117
5 T29388 31] CODO & X 45° CED-STD 326 478 40 108
E 537674 8 Copo 2 1-.2 ¥ 90° R.L. CED-STD 354 497 32 123
7 533415 1 CODO 2 142 ¥ 90° R.L. CED-STD “Nsaz 500 g1 1850
8 S45186 101 CODO 2 142 ¥ %07 R.L. CED-STD 314 476 35 132
9 532202 1 CODO 2 1.2 ¥ 90° R.L. CED-STD 344 497 50 122
10 $33683 18 CODO 2 1-2 X 90" R.L. CED-STD 32z 483 1] 120
11 S23880 7 CODD 2 172 X 90° R.L. CED-STD 343 504 40 123

ANALISIS QUIMICO / CHEMICAL ANALYSIS

PROCESO COLADA COLADAHEAT %C.E. | %C %Mn %P %S %Si %Cr %Cu %Mo % Ni %V %Nb

PROCESS HEAT CODE M.P/IMOTHER PIPE
HF 546693 46693 0.313 {0.180 {0D.700 {0.012 |0.001 {0.270 {0.050 |0.034 0.010 j0.021 0.001 0.002
HF T29864 29864 0.300 |0.170 |0.660 |0.006 (0.00D0 {0.280 [0.050 |0.068 0.030 {0.040 0.000 0.o00
HE T29389 29389 0.2%0 |0.160 |0.690 |D.00% |0.002 {0.280 {0.030 [0.056 0.024 jo0.030 0.000 0.000
HE T28070 28070 0.310 |0.170 |0.670 {0.00% (0.003 |0.290 [0.060 |0.084 0.042 {0.040 0.000 o.o0o00
HE T29388 29388 0.290 |0.180 |0.850 |[0.009 |0.002 |0.280 |0.030 |0.056 0.024 {0.030 0.000 0.000
HF S37674 37674 0.309 |0.170 |0.750 |0.012 |o.oo01 |0.300 |0.030 |0.03s 0.020 (0.027 0.001 0.001
HE $33415 33415 0.33% |0.180 |0.830 |0.014 |o.001 |0.300 |0.050 {0.06S 0.020 |0.033 0.001 0.001
HF S45186 45186 0.330 |0.1%0 |0.740 |0.013 |0.D02 |0.280 |0.040 }D.042 0.020 |0.032 0.001 0.001
HF g3z2202 32202 0.329 |0.190 |0.300 }0.010 {0.001 |0.300 {0.400 {0.044 0.020 |0.021 0.001 0.001
HF 533683 33683 0.316 [0.170 {0.790 |0D.015 {0.001 |0.310 {0.040 |0.040 0.010 |o.D18 0.001 0.001

523880 23880 0. 0.200 }0.730 |0.014 {0.001 {0.290 [0.040 |0.050 0.020 |0.040 0.001 0.001

fotas: Notes:
[Formade,en cabente a G20°C-B80°C, enfrado al Hot formed fitings in a range from E20°C to 880°C, cocled in stil air,

e

fire; Formads en frie normaizado a 840°C mex.

[Tlempo de pormanencia 10"

HF: FORMADO EN CALIENTEMHOT FORMED

Holding time 10°.

Celd farmed nomalized at 940°C max.

Visual dimensional check: Satisfactory

CF: FORMADD EN FRIQICOLD FORMED

329514 6034704

The Products described herein were produced in accordance with the above referenced
specification and are identified with the "R" which is permanently marked on each fitting.

ificamos que los resultados de los Analisis Quimicos y Pruebas Mecanicas son

verdaderos o una copia fiel de los cerificados enviados por el Fabricante ylo el proveedor
de Materia Prima (Tuberia Sin Costura) conforme ASTM A106 Grado B con Ne:

[We certify that result of chemical analysis and mechanical test are true and correct

lcopy of the test certificate issued by the manufacturer and/or suplier Raw

imaterial (Seamless Pipe) certs conform to ASTM A106 Grade B Ne-

218551 316292 207960 218585 158102

['Este material cumple con los requerimientes especificados en la orden”.
The material of this certificate heat number mentioned above is in compilance

twith the requirements specified in the order”,

6034763 6034745 6034763 05015300

Jefe de Calidad:
Quality Manager:

ING. JOSE MERINEZ MACIAS

CC-008




